FCC/IC TEST REPORT Report No. : FG710211-A

Vertical Polarization

Data: 7 File: D:\Projecti2007 Q1 M7 10211529Part22H\EDGE.EMI (12)
o Level {dBm} Date: 2007-01-28
FEC PART22:24
-6dlB
3
2 4
1 [\/1 WWW
408 30 84, 138, 192, 246. 300
Trace: (Discrete} Fraguency b
Site : BCHOGHY
Condition : LE-SFURICUS VERTICAL
EUT : PDé with GPREEDGEHWLAN 1g+BT
Porex o 1AW ac H=
Model - FO7I0RLL
Mero : EDGE Link Mode Ch18% Adaptar
Flane - E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
HHz dBmn dB dBm dBin db
| @ 40.5 -30.66 -37.66 -13.00 -38.58 -12.08 Peak
2 @ 1.8 -46.81 -33.81 -13.00 -36.47 -10.35 Peak
im 104.0 -40.74 -27.74 -13.00 -33.01 -7.72 Peak
4@ 143.1 -45.39 -32.39 -13.00 -37.3]1 -8.08 Peak
Data: 8 File: D:\Projecti2007 Q13 MI710211529Part22H\EDGE.EMI (12)
B Level (dBmj) Date: 2007-01-28
FCC PART22:24
-B
4
)
-50
1 2 5
Rl 300 440. 580. 720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Bite : I3CHEHY
Condition : LF-SFURICUS VERTICAL
EUT : FDé with GPREEDGE+WLAN1 1z+ET
Fiourex : 1X0VacblHz
Model - FG7I0R1L
Merra : EDGE Link Mode Ch18% Adaptar
Flane : E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm db
1 221.9 -57.528 -44.58 -13.00 -54.71 -Z.87 Peak
2 673.9 -50.07 -46.07 -13.00 -58.27 -0.79 Peak
3@ §36.9 -45.22 -46 .58 1.36 Peak
4 @ §30.3 -31.71 -33.42 1.71 Peak
] 995.8 -35.95 -42.95 -13.00 -58.38  Z2.63 Peak
Remark:
1. #3: MS Signal
2. #4:BS Signal
SPORTON International Inc. Page No. : 88 0f 116
TEL : 886-2-2696-2468 Report Issued Date . Feb. 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : GM375273RADA
IC ID : 2739D-7527RADA



wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 9 File: D:\Projecti2007Q 1\ M7 10211529V art22HEDGE.EMI (12)
- Lewel (dBr) Date: 2007-01-28
FCC PART2224
-6dB
1
-35 3
-70
1000 1400, 1800, 2200, 2600, 3000
Trace: {Discrete) Frequency (WHz)
Bite - BCHHY
Condition : HE-BFURIOUE VERTICAL
EUT : FDA with GPES/EDCE+WLANI1z+ET
Paower : 10Wac il
Idodel : FFTiEn
Merrn : EDA3E Link Mode 2Ch125H Adaptor
Flana :E2 o
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBmn dB dBm dBin db
| @ 1674.0 -33.32 -22.32 -13.00 -34.84 -0.48 Peak
2@ 2308.0 -38.82 -25.82 -13.00 -41.09 Z.27 Peak
Data: 10 File: D:\Projecti2007 Q1 M7 10211529Part22H\EDGE.EMI (12)
o Level {dBm} Date: 2007-01-28
FCC PART22/24
-GalB
-35
-70
3000 3400. 3800, 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Bite : BCHEHY
Condition : HF-RFURIOUR VERTICAL
EUT : FDA with GPES/EDGE+WLANI1z+BT
Ponrex o LA WacHz
adel - PGTIOED
Mermno : EDGE Lank Mode 20018 Adaphr
Flane - E2

Remark There is no more obvious emission except the listings above.
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FCC/IC TEST REPORT Report No. FG710211-A
4.6.5.7 Mode 7
Horizontal Polarization
Data: 1 File: D:\Projecti2007 Q1 M7 10208'529'WPart 24EWPart 24E.EMI (20)
& Level {dBm} Date: 2007-01-04
FECPART22:24
-6ilB
-50
| 2 3
=100 30 84, 138. 192. 246. 300
Trace: (Discrete} Frequency (mhiz)
Bite : ISCHEHY
Cendition : LF-SFURIOUS BORIZONTAL
EUT : FD&
Fourex : 1A VacblHz
Model : F3 710211
Merna : PCE1900 Link Mode Chea14+ Adaptor
Flane : B2
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBn dB dBm dBin db
| @ gl.0 -35.40 -42.40 -13.00 -43.09 -12.3]1 Peak
Z @ 93,9 -60.38 -47.38 -13.00 -48.14 -12.24 Peak
3@ 148.5 -28.66 -45.66 -13.00 -45.86 -12.80 Peak
Data: 2 File: D:\Projecti2007 Q1 M7 10208'529'\Part 24E\Part 24E.EMI (20)
o Level {dBm} Date: 2007-01-04
FCC PART22:24
-GB
1 2
=100 300 440. 580. T20. 860. 1000
Trace: (Discrete) FrenuEncy ;b
Site : MCHG-HY
Clomdition : LFSFURICTR HORIZONTAL
EUT : FDA
Porex o 1AW H=
Model : P 71021
Merna : PCR1900 Link Mode Chia1+ Adaphor
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewel Factor Remark
MHHz dBm dB dBm dBm dB
| @ 402.9 -50.39 -37.30 -13.00 -43.93 -6.46 Peak
Z @ 430.3 -48.15 -35.15 -13.00 -42.20 -5.95 Peak
3@ 519.8 -54.25 -41.25 -13.00 -49.40 -4 .85 Peak
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FCC/IC TEST REPORT Report No. : FG710211-A

Data: 3 File: D:\Projecti2007Q 153 M7 10208\529'Part 24EPart 24E.EMI (20)
0 Level (dBmj) Date: 2007-01-04
FCC PART22:24
-IB
-35
|
2
3
L 1000 1400. 1800. 2200, 2600, 3000
Trace: (Discrete} Ermguancy (ke
Site : BCHOGHY
Condition : HE-SPURIOUS HORIZONTAL
EUT : FDA
Porex o 1A Wac f0Hz
Model : B3 710211
Mero - PCS1900 Lind Mode Che61+Adaptor
Flane - E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm db
| @ 1718.0 -47.2%8 -34.28 -13.00 -47.36  0.08 Psak
2 @ 1884.0 -50.7%8 -50.10 -0.68 Peak
3@ 1958 .0 -56.84 -53.93  -1.11 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
Data: 4 File: D:\Projecti2007 Q1 M7 10208'529\Part 24E\Part 24E.EMI (20)
- Level (dBmj) Date: 2007-01-04
FCC PART2224
-GdB
-35
1
18 3000 3400, 3800. 4200, 4600, 5000
Trace: {Discrete) Frequency (MHz)
Site : BCHOGHY
Condition : HE-3PURIOUS HORTZONTAL
EUT : FDA
Porex o 1AW ae 0 Hz
odel - B3 70211
Merro - PCS1900 Lind Mode Ch61+Adaptar
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark
MHHz dBm dB dBm dBm db
| @ 3758.0 -45.92 -32.92 -13.00 -53.85 7.92 Peak
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 5 File: D:\Projecti2007Q 13 M7 10208'529\Part 24EWPart 24E.EMI (20)
o Level {dBm} Date: 2007-01-04
FCC PART22/24
-6IB
-35
1
-70
5000 5400. 5800. 6200, 6600. 7000
Trace: (Discrete) HEqUENCY Mi)
Site : BCHOGHY
Comdition : HF-GFURIOUE HORIAONTAL
EUT : FDA
Ponrex o LA WacHz
Model - P 710211
Merna : POR1900 Link Mode CheA14+ Adapto
Flane - E2 o
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
| @ 2638.0 -48.78 -35.78 -13.00 -58.74  0.97 Peak
Data: 6 File: :\Projecti2007Q 13 M7 10208\529\Part 24EPart 24E.EMI (20)
o Level {dBm} Date: 2007-01-04
FCC PART22/24
-GB

-35

M

Eg 7000 7400. 7800. 8200. 8600. 9000

Trace: (Discrete) Frequency (Miz)

Site : (BCHOGHT

Condition : HFSFURIONS HORIZONTAL

EUT : FDa

Ponrex o 1A WacHz

Model - Fi 710211

Merro - POS1900 Link Mode ChE61+bdapton

Flana - E2
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 7 File: D:\Projecti2007 Q1 M7 10208'529'\Part 24E\Part 24E.EMI (20)
b Level {dBm} Date: 2007-01-04
FCC PART22/24
-6B
-35
70

7 9000 9400. 9800, 10200, 10600, 11000

Trace: (Diserete) Frequency (MHz)

Bite : BCHIGHT

Condition : HE-SFURICT: HORIZONTAL

EUT : FDA

Fourex LA IWVac60H=

Iadel - P 710211

Mermo : PCE1900 Link Mode Chéb1+ Adaphor
Flane : B2

Data: 8 File: D:\Projecti2007 Q1 M7 10208'529'\Part 24EPart 24E.EMI (20)
i Level {(dBm} Date: 2007-01-04
FCC PART22/24
-6iB
-35
70

11000 11400. 11800. 12200. 12600. 13000

Trace: (Discrete) FrsnuEncy s

Site - (BCHOGHT

Condition : HFSPURIOUS HORIZONTAL

EUT : P

Ponrex o 1A WacHz

Model - Fi 710211

Merro - POS1900 Link Mode ChE61+bdapton

Flane - E2
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FCC/IC TEST REPORT Report No. FG710211-A

Vertical Polarization

Data: 11 File: D:\Projecti2007 Q1 M7 10208'529'\Part 24EPart 24E.EMI (20)
i Level {(dBm} Date: 2007-01-04
FCC PART22:24
-BiB
2
-50 1 3
£ 30 84, 138. 192. 246. 300

Trace: {Discrete} Frequency k)

Site : MGCHIG-HY
Clomdition : LFEFIRICTR VERTICAL
EUT : FDA
Porex o 1 0Wae M0 Hz
odel - P 70
Merna : P90 Link Mode £he614+ Adaptor
Flana seE2 o
Over Limit Read
Freq Lewel Limit Line Lewel Factor Remark

WHz dBmn dB dBu dBm dB

1 @ 65.6 -53.35 -40.35 -13.00 -40.77 -12.58 Peak
2@ 149.0 46 .88 -33.88 -13.00 -38.73 -8£.14 Peak
3@ 178.2 -53.39 -40.39 -13.00 -44.9% -£.40 Peak
Data: 12 File: D:\Projecti2007Q 13 M7 10208\529Part 24EPart 24E.EMI (20)
0 Level (dBmj) Date: 2007-01-04
FEC PART22:24
-61lB
.50 1
W A j
=108 300 440, 580, 720. 860. 1000
Trace: (Discrete) Frenusncy M
Site : IRCHGHY
Condition : LFSFURICUE VERTICAL
EUT : FDA
Peurex : 1 20WVac B0H=
Iicdel : 7021
et ¢ PCS1900 Link Mode 0h6614 Adaphon
Flane - E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
Wiz dBn dB dBm dBn dB
1 @ 437.9 -50.93 -37.93 -13.00 -47.07 -3.87 Peak
2@ 519.8 -58.12 -45.12 -13.00 -55.23 -2.89 Peak
3@ 623.4 -57 .48 -44 .48 -13.00 -55.90 -1.58 Peak
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FCC/IC TEST REPORT Report No. : FG710211-A

Data: 13 File: D:\Projecti2007 Q1 M7 10208'529'\Part 24E\Part 24E.EMI (20)
b Level {dBm} Date: 2007-01-04
FCC PART22/24
-GB
-35
1 7 3
70
1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete} FrsmuEncy sl
Site : BCHOGHY
Condition : HF-SPURIOUS VERTICAL
EUT : FDA
Porex o 1A Wac f0Hz
Model - B3 710211
Merro : PCS1900 Lind Mode Oh61+Adaptor
Flane - B2
Over Limit Read
Freq Lewel Limit Line Lewel Factor Remark
MHHz dBm dB dBm dBm dB
| @ 1718.0 -52.47 -39.47 -13.00 -5Z2.05 -0.4Z Peak
2 @ 1884.0 -53.02 -52.52  -0.50 Peak
i@ 1958.0 -52.61 -52.02  -0.60 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
Data: 14 File: D:\Projecti2007Q 1753 M7 102081529'Part 24EPart 24E.EMI (20)
0 Lewvel (dB) Date: 2007-01-04
FCC PART22:24
-6IB
-35
1
- 3000 3400. 3800, 4200. 4600. 5000
Trace: (Discrete) Frequancy (k)
Site : BCHOGHY
Condition : HE-SPURIOUS VERTICAL
EUT : FD&
Poweai 120V b0H=
Idedal : Fiz 710211
Merra + PCE1900 Lind Mode Chea1+ddaptor
Flane : E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
MHHz dBm dB dBm dBm db
1 @ 3758.0 -43.63 -30.63 -13.00 -50.27 6.064 Peak
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 15 File: D:\Projecti2007 Q1 M7 10208'529\Part 24E\Part 24E.EMI (20)
- Level (dBmj) Date; 2007-01-04
FCC PART22/24
-6B
-35
1
-70
5000 5400. 5800. 6200, 6600, 7000
Trace: (Discrete) Frequency (MHz)
Bite : D5CHOGHY
Condition : HF-RFURICUS VERTICAL
EUT : FD&
Fiourex : 1XVacblHz
Idadel + PG71021l
Mermo : PCE1900 Link Maode Ohe61+Adaptox
Flane - E2 o
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm db dBm dBm db
| @ 2638.0 -31.58 -38.58 -13.00 -60.23 .65 Peak
Data: 16 File: D:\Projecti2007 Q1 M7 10208'529\Part 24EWPart 24E.EMI (20)
o Level (dBmj) Date; 2007-01-04
FCC PART22:24
-8B

-35
L 7000 7400. 7800. 8200, 8600. 9000
Trace: {Discrete) hrequency (WHz)
Zite : DGCHOSHT
Comdition : HF-SPURIOUE VERTICAL
EUT : FDA
Pt 1AWV b0H
Mol : 3 710211
Merno - PCS1900 Link Mode (OhE61+ Adaptor
Flane TR
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 17 File: D:\Projecti2007 Q1 M7 10208'529\Part 24E\Part 24E.EMI (20)
- Level (dBmj} Date; 2007-01-04
FCC PART2224
-GB
-35
18 9000 9400, 9800, 10200, 10600, 11000
Trace: {Discrete) Frequency (MHz)
Site : BCHOSHY
Condition - HF-3FURIOUE VERTICAL
EUT : FD&
Porex o 1AW ae 0 Hz
Hiodel - B 71021
Iemo : PCS1900 Link Mode 0hé61+ Adaptos
Flana B2
Data: 18 File: D:\Projecti2007 Q1 M7 10208'529\Part 24E\Part 24E.EMI (20)
- Level (dBmj) Date; 2007-01-04
FCC PART22:24
-6IB
-35
il
18 11000 11400, 11800, 12200, 12600, 13000
Trace: (Discrete) Frequency (MHz)
Zite : DGCHOSHT
Condition : HF-SFURIOUS VERTICAL
EUT : FDA
Fiourex : 1XVacblHz
Model - P 710211
Memo - PCS1900 Link Mode Oh661+ Adaptor
Flane - E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBmn dB dBm dBm dB
| 1 @ 11278.0 -43.31 -30.31 -15.00 -HZ.19 18.8Y Peak |
Remark There is no more obvious emission except the listings above.
SPORTON International Inc. Page No. : 97 of 116
TEL : 886-2-2696-2468 Report Issued Date . Feb. 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : GM375273RADA
IC ID : 2739D-7527RADA



FCC/IC TEST REPORT Report No. : FG710211-A

4.6.5.8 Mode 8
Horizontal Polarization
Data: 1 File: D:\Projecti2007 Q1 MI710211529'Part24E\EDGE.EMI (20)
o Level {dBm} Date: 2007-01-28
FCC PART22:24
-6ddB
-50 ] 2 3
108 30 84, 138. 192, 246. J00
Trace: (Discrete) FraguEncy b
Site : MCHG-HY
Clomdition : LFSFURICUE HORIZONTAL
EUT : FDA with GPRS/EDGEHWLANI1+ET
Porex o 1AW ac H=
Model - Fa7I021
Merna : EDGE Link Mode £h6614+ Adsptor
Flane : E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
1 0.2 -36.42 -43.45 -13.00 -44.13 -12.3]1 Peak
2 @ 123.0 -33.54 -40.34 -13.00 -41.01 -12.33 Peak
a 147.2 -36.57 -43.57 -13.00 -43.79 -12.79 Peak
Data: 2 File: D:\Projecti2007Q 13 MW 10211529Part24E\EDGE.EMI (20}
i Lewvel (dBrn) Date: 2007-01-28
FCC PART22:24
-6ilB
-50
1 ] 3
408 300 440. 580. 720. 860. 1000
L L e— Frequency (MHz)
Bite : IBCHEHY
Cendition : LF-SFURICUS BORIZONTAL
EUT : FD& with GFRS/EDGEHWLANI1z+ET
Fourex 1 X0VacblHz
Model - Fa7I02
Merna : EDGE Link Mode £h66 14+ Adaptor
Flane : E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
HHz dBm dB dBm dBm db
1 831.3 -63.24 -50.54 -13.00 -62.15 -1.39 Peak
A Q17 .4 -64.58 -51.38 -13.00 -64.03 -0.36 Peak
3 978.3 -63.94 -50.94 -13.00 -63.98  0.03 Peak
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FCC/IC TEST REPORT Report No. : FG710211-A

Data: 3 File: D:\Projecti2007 Q1 MI710211529Part24E\EDGE.EMI (20)
0 Level {(dBm} Date: 2007-01-28
FCC PART22:24
-GilB
-35
3
2
1
-70
1000 1400, 1800. 2200. 2600. 3000
Trace: {Discrete) Frequency (MHz)
Site : MCHG-HY
Clomdition : HF-RPURIOUE HORIZONTAL
EUT : PDa with GPRS/EDIEHWLAN11+ET
Porex o 1AW ac f0H=
Model : P71
Merro : ELW3E Link Mode 2Zhé61+Adaphar
Flana : B2
Over Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
HHz dBmn dB dBm dBin db
| @ 1718.0 -48 .92 -35.82 -13.00 -48.99  0.08 Peak
2 @ 1878.0 -44.30 -43.99  -0.51 Peak
3@ 1958.0 -41.42 -40.31  -1.11 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
Data: 4 File: D:\Projecti2007Q 1R M7 10211529Part24E\EDGE.EMI (20}
- Lewvel {dBm) Date: 2007-01-28
FCC PART22:24
-GB
.35 1
-70
3000 3400. 3800. 4200. 4600. 5000
Trace: {Discrete) Fraguancy (k)
Site : BCHG-HY
Clomdition : HF-SPURIONE HORIZONTAL
EUT : FDA with GPRS/EDAE+WLAN11z+ET
Paower : 10Wac il
Idedel : FFTio
Merrn : EDA3E Link Mede 2Chés14+ Adaptor
Flane - B2

Over Limit Read
Freq Lewel Limit Line Level Factor Remark

Wiz d B db d B dBum dB

1 @ 3758.0 -35.72 -22.72 -13.00 -43.64  7.92 Peak
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 5 File: :\Projecti2007Q 13 M7 10211529Part24E\EDGE.EMI (20}
o Level {dBm} Date: 2007-01-28
FCC PART22/24
-GalB
-35
1
ED 5000 5400. 5800. 6200, 6600, 7000
Trace: (Discrete) Frequency (MHz)
Site : BCHG-HY
Clomdition . HF-SFURIONE HORIZONTAL
EUT . FDA with GFRS/EDGEHWLAN11z+ET
Porex o 1 0Wac S0 Hz
odel - P70z
Merna : EDAGE Link Mode €166 14+ Adaptcr
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewel Factor Remark
MHHz dBm dB dBm dBm dB
| @ 2638.0 -41.41 -28.41 -13.00 -51.38  9.97 Peak
Data: 6 File: :\Projecti2007Q 13 M7 10211529Part24E\EDGE.EMI (20}
o Level {dBm} Date: 2007-01-28
FCC PART22/24
-GalB

-35

M

e 7000 7400. 7800. 8200. 8600. 9000

Trace: (Discrete) Frequency (MHz)

Site : (BCHOEHY

Condition : HFSPURIOUS HORIZONTAL

EUT : FDus with GFRS/EDGEWLAN11g+B T

Poweai 120V A0H

IMedel : FO7L0RLL

Merre : EDGE Link Mode ChE6 L+ Adaptar

Flana : B2
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FCC/IC TEST REPORT

Report No. FG710211-A

Vertical Polarization

Data: 11
o Level {dBm}

File: D:\Projecti20070Q 115 Mi710211529Part24E\EDGE.EMI (20)

Date: 2007-01-28

FEC PART22:24

-6B

WM%

408 30 84, 138. 192, 246. 300
Trace: (Discrete} FEqUEncy (miz
Bite : I3CHEHY
Condition : LEFURIOUS VERTICAL
EUT : FDA with GFRS/EDGEHWLAN1Lz+ET
Fourex 1 X0VacblHz
Model - 710211
Merna : EDGE Link Mode £h6614+ Adaptor
Flane - E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm db
| @ g1.0 -48.87 -35.87 -13.00 -38.52 -10.35 Peak
2 @ 121.0 -48.57 -35.57 -13.00 -40.69 -7 .88 Peak
3@ 146.6 -40.92 -36.92 -13.00 -41.81 -8.11 Peak
Data: 12 File: D:\Projecti2007 Q1 MI710211529'Part24E\EDGE.EMI (20)
. Lewvel (dBmj) Date: 2007-01-28
FCCPART22:24
-GB
-50
1 i
40 300 440, 580. 720, 860. 1000
Trace: {Discrete) Freguancy (k)
Site : BCHG-HY
Clomdition . LFSFIRICTR VERTICAL
EUT : PDa with GPRS/EDOE+WLAN11+ET
Perex o 1AW ac f0H=
Model : FaTI0EN
Merna : EDGE Link Mode £h6614 Adaptcr
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark
HHz dBm dB dBm dBm db
1 327.3 -60.35 -47.35 -13.00 -54.67 -5_88 Peak
2 442.8 -63.70 -50.70 -13.00 -59.89 -3.81 Peak
a 219.8 -63.06 -30.06 -13.00 -60.16 -2.89 Peak
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FCC/IC TEST REPORT Report No. : FG710211-A

Data: 13 File: D:\Projecti2007Q 153 M7 10211529Part24E\EDGE.EMI (20}
0 Level (dBmj} Date: 2007-01-28
FCC PART22:24
-6B
-35
5 4
12
40 1000 1400. 1800, 2200, 2600, 3000
Trace: {Discrete) Frequency {Wiha}
Bite - BCH-HT
Condition - HFBFURIOUS VERTICAL
EUT : PDA wath GPRS/EDOE+WLANI1z+BT
Porex o 1AW ac 0Hz
Iadel - POTIOE
Memo : EDGE Link Mode {0he6 14+ Adaptor
Flane : E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm db
1 1718.0 -53.94 -42.04 -13.00 -53.32 -0.4Z Peak
A 1738.0 -53.98 -40.98 -13.00 -53.64 -0.34 Peak
3@ 1878.0 -43.43 -43.02  -0.40 Peak
4 @ 1958.0 -41.39 -40.99  -0.60 Peak
Remark:
1. #3: MS Signal
2. #4:BS Signal
Data: 14 File: D:\Projecti2007 Q1 MI710211529\Part24E\EDGE.EMI (20)
i Level {(dBm} Date: 2007-01-28
FCC PART22:24
-6dB
:|
-35

WWWM
bt et i A e

49 3000 3400. 3800, 4200, 4600, 5000

Trace: {Discrete) Erequancy {Wihz)

Site - (BCHOGHT

Condition . HFSPURIOUS VERTICAL

EUT - FDib with GPRS/EDGEWLAN 1+ BT

Porex o 12 0Wac M0 Hz

IMadel : Fa7L0RLL

Mera : EDGE Link Mode ChE61+ Adaptar

Flana “ap2

Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark
Wiz dBn dh dB dBn dB

[1 @ 3758.0 -34.3%8 -21.3% -13.00 -41.02 6.64 Peak |
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 15 File: D:\Projecti2007 Q13 M7 10211529Part24E\EDGE.EMI (20)
o Level (B} Date: 2007-01-28
FCC PART22/24
]
-35

MWMWM

< 5000 5400. 5800, 6200, 6600, 7000

Trace: (Discrete} Frequency (MHz)

Bite - BCHOG-HY

Condition : HESPURIONS VERTICAL

EOT : FDA with GPRS/EDGE+WLAN1z+EBT
Powex : 1A WVac =z

hodal - P70l

Mermo : EDGE Link Mode 2hé61+ Adaptor
Flans SR

Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark

Wiz dBm dB dBu dBin dB

| @ 2638.0 -37.12 -24.12 -13.00 -45.77 8.62 Peak
Data: 16 File: D:\Projecti2007 Q1 MI710211529\Part24E\EDGE.EMI (20)
o Level {(dBm} Date: 2007-01-28
FCC PART22/24
-GalB

-35

M

i 7000 7400. 7800. 8200. 8600. 9000

Trace: (Discrete) Frequency (MHz)

Site : D3CHOGHY

Cendition : HF-RFURICTE VERTICAL

EUT : D& with GPREEDGE+WLANI1z+ET
Fourex 10V ae M0z

Madel : POzl

Merno : EDGE Link Mode 100661+ Adaptar
Flane vy

Remark There is no more obvious emission except the listings above.
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FCC/IC TEST REPORT Report No. FG710211-A
4.6.5.9 Mode 9
Horizontal Polarization
Data: 1 File: D:\Projecti2007 01\ M7 10208'528\Part 22H\Co-location (GSM+BT).EMI 920)
OLeveI (dBm) Date: 2007-01-06
FCC PART22:24
-GB
2
1 ' 3
-50
=100 30 84, 138. 192. 246. 300
Trace: (Discrete) FreguEncy b
Site : MCHG-HY
Clomdition : LFSFURICUE HORIZONTAL
EUT : FDA with GPRS/EDGEHWLANI1+ET
Porex o L AWac H=
Model : P 7102101
Merna : GREMESO Link;Ch18HET T ChOMH Adsphos
Flana - E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
1 3.6 -47.54 -34.54 -13.00 -44.86 -2.69 Peak
Z @ Z20.9 -36.84 -23.84 -13.00 -Z24.19 -12.65 Peak
3 Z93.8 -46.80 -33.80 -13.00 -36.66 -10.15 Peak
Data: 2 File: D:\Projecti2007 01\ M7 10208'528\Part 22H\Co-location (GSM+BT).EMI 920)
OLeveI (dBm) Date: 2007-01-06
FCC PART 2224
-6dB
2
; 3
i \ML"\“C\‘J
=100 300 440. 580. T720. 860. 1000
Trace: (Discrete) FreguEncy b
Site : BCHG-HY
Clomdition : LFSFURICUR HORIZONTAL
EUT : FDa with GPRS/EDAEHWLAN11+ET
Porex o 1A Wac f0Hz
Model : P71
Merro : CHEMES0 LindeChiBHET T ChOH Adaphox
Flana seE2
Over Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
HHz dBmn dB dBm dBin db
1 320.3 -42.07 -29.07 -13.00 -32.83 -9.24 Peak
2 836.9 -37.16 -33.82 -1.33 Peak
a g820.3 -44.96 -44 .05 -0.91 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
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FCC/IC TEST REPORT Report No. : FG710211-A

Data: 3 File: D:iProjecti2007Q1IZEMI7 10208528 1Part 22H\Co location (GSM+BT).ENI (12)
OLeveI {dBm) Date: 2007-01-06
4 FCC PART2224
-6ilB
-35
g B
]
4
70 1000 1400, 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (WHz)
Site : ACHG-HY
Clomdition : HF-GPURIOUE HORIAONTAL
EUT : FDA with GPRS/EDGEHWLANI1z+ET
Penrex o 1 AWacHz
Model : P 710211
Merna : GEMASO Link:Ch12M BT Tee ChOM Adaptor
Flane - E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Mz dBmn dB dBm dBin db
1 oo .0 -31.71 -38.71 -13.00 -533.31 1.80 Peak
2 1034.0 -52.22 -39.22 -13.00 -34.00 1.78 Peak
a 1674.0 -453.30 -32.30 -13.00 -43.32 0.2Z Peak
4 1858.0 -56.49 -43.49 -13.00 -532.97 -0.31 Peak
a2 @ 2393.0 -14.72 -13.61 0.89 Peak
f Z308.0 -43.09 -30.69 -13.00 -44.88 1.20 Peak
Remark:

1. #5: BT Signal

Data: 4 File: D:\Projectt?007Q 13 M7 10208528 \Part 22H\Co-location {(GSM+BT).EMI (12}
OLeveI (dBm) Date: 2007-01-06
FCC PART22:24
-GdlB
-35
1
L 3000 3400. 3800. 4200, 4600, 5000
Trace: (Discrete) Frequency (MHz)
Site : BCHG-HY
Comdition : HF-SPURIOUE HORIAONTAL
EUT : FD& with GPRS/EDGEHWLANI1z+ET
Ponrex o 1A WacAHz
Model - F 710211
Merma : GEMES0 LinkCh18H BT Te ChD+ Adapto
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark
HHz dBm dB dBm dBm db
1 4804.0 -44 .60 -31.60 -13.00 -56.35 11.75 Peak
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 5 File: D:\Projectt?007Q 13 M7 10208528 \Part 22H\Co-location {GSM+BT).EMI 920)
i Level {(dBm} Date: 2007-01-06
FCC PART22:24
-GilB
-35
1
-70
5000 5400. 5800. 6200. 6600. T000
Trace: {Discrete) Frequency (MHz)
Site : MCHG-HY
Clomdition : HF-RPURIOUE HORIZONTAL
EUT : PDa with GPRS/EDIEHWLAN11+ET
Porex o 1A Wac f0Hz
Model : P71
Merro : CHEMES0 LindeChiBHET T ChOH Adaphox
Flana seE2 o
Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark
HHz dBmn dB dBm dBin db
l 2104.0 -30.59 -37.29 -13.00 -60.71 10.12 Peak
Data: 6 File: D:\Projecti2007Q 153 M7 102081528Part 22H\Co-location {GSM+BT).EMI (12}
0 Lewvel (dBmy) Date: 2007-01-06
FCC PART22:24
-64lB
-35

WW

A 7000 7400, 7800, 8200, 8600, 9000

Trace: (Discrete} Frequency (MHz)

Site - (3CHOGHT

Condition - HFSPURIOUS HORIZONTAL

EUT - FDi with GPRS/EDGEWLAN1 1+ BT

Porex o 1AW =

Model - Fd 710211

Merro ¢ CEMAS0 Lind“h12HET Tx_ChOO+Adaptor

Flane - E2
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FCC/IC TEST REPORT Report No. : FG710211-A

Vertical Polarization

Data: 7 File: D:\Projecti2007 01\ M7 102081528\Part 22H\Co-location (GSM+BT).EMI 92‘;
OLeveI (dBm) Date: 2007-01-06
FCC PART22:24
-GB
3
1
)f 2
50 W
=100 30 84, 138. 192. 246. 300
Trace: {Discrete) Fremency Wiy
Site : BCHGHY
Condition : LE-SFURICUS VERTICAL
EUT : PDé with GPREEDGEHWLAN 1+BT
Ponrex o LA WacHz
Model : F3 710211
Mero : GEMESO Link;Ch18HE T T ChOM Adsphos
Flane : E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm db
1 35.9 -37.54 -24.54 -13.00 -26.82 -10.71 Peak
2 146.6 -41.41 -28.41 -13.00 -33.30 -&.11 Peak
|3 @ Z21.4 -33.38 -20.38 -13.00 -Z5.25 -8.14 Peak |
Data: & File: D:\Projecti2007 01\ M7 102081528\Part 22H\Co-location (GSM+BT).EMI g?g
ULeveI {dBmy} Date: 2007-01-06

FCC PART22/24
-ilB

(5]
%]

" m\b SR

e 300 440. 580. 720, 860. 1000
Trace: {Discrete) FisguEncy (Wi

Bite . BCHBEHY

Condition : LFSFURICUS VERTICAL

EUT : FD& with GERS/EDGE+WLANI1z+ET

Paower : 120Wac b=

Idedal : Pz 710211

ez : CEMES0 LandesChiBHET T ChOMH Adaphox

Flane : B2

Over Limit  Read
Freq Level Limit Line Level Factor Remark

WHz dBm dB dBu d B dB

1 J08.4 -43.64 -30.64 -13.00 -37.37 -6.27 Peak

2 836.9 -42.73 -44 .09 1.36 Peak

3 g80.3 -44.54 -46 .25 1.71 Peak
Remark:

1. #2: MS Signal
2. #3:BS Signal
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FCC/IC TEST REPORT Report No. : FG710211-A

Data: 9 File: D:\Projecti2007 01\ M7 10208'528\Part 22H\Co-location (GSM+BT).EMI gzg
OLeveI (dBm) Date: 2007-01-06
4 FCC PART22/24
-GilB
-35
1 3
-70
1000 1400, 1800. 2200. 2600. 3000

Trace: (Discrete) FreguEncy kil

Site : MCHG-HY
Clomdition : HF-RFURIOUE VERTICAL
EUT : PDa with GPRS/EDIEHWLANI1+ET
Porex o 1A Wac f0Hz
Model : P71
Merro : CHEMES0 LindeChiBHET T ChOH Adaphox
Flana seE2
Over Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
HHz dBmn dB dBm dBin db
1 16740 -42.82 -29.82 -13.00 -42.34 -0.48 Peak
2 @ 2398.0 -14.45 -16.32 1.87 Peak
a Z308.0 -44.04 -31.04 -13.00 -46.31 2.27 Peak
Remark:

1. #2:BT Signal

Data: 10 File: D:\Projecti2007 Q1 M7 10208'528Part 22H\Co-location {(GSM+BT).EMI (12)

i Level (dBm} Date: 2007-01-06
FCC PART22:24
-6B

-35

1
-70
3000 3400. 3800, 4200. 4600. 5000

Tince: (Hiserate) Frequency (MHz)

Site : (3CHOEHY

Condition : HFSPURIOUS VERTICAL

EUT : FDus with GFRS/EDGEWLAN11g+B T

Fourex : 1A VacblHz

IMedel : Fi 710211

Merre : GEMES0 Link:Uh12HET Ti ChOOHAdaphor

Flane : B2

Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBn dh dB dBn dB
1 4504 .0 -44 .97 -31.97 -13.00 -553.41 10.44 Peak
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SPORTOMN LAB.

FCC/IC TEST REPORT Report No.

FG710211-A

Dat File: D:\Projecti2007Q11% Mi7 102081528 Part 22H\Co-location IESM+BT).EI‘5‘I'!'09 2‘;1 b

a: 11
: Level {(dBm} Date:

FCC PART2224
-6B

-35
70
5000 5400. 5800, 6200, 6600, 7000
Trace: {Discrete} Frequency (MHz)
Site : [BCHOGHT
Condition : HFSPURIOUS VERTICAL
EUT : FDub with GFRS/EDGEWLAN11g+BT
Poweai 1AW b0H=
IMedel : B 710211
Merro © CEMBRS0 LindkUh18HET T ChOOHAdaptor
Flane : E2
Data: 12 File: D:\Projecti2007 Q11 M7 102081528\WPart 22H\Co-location lESM+E_¥.EMI 12)
ULWl?l (dBmy) Date; 2007-01-06
FCC PART22124
-GlB
-35
70
7000 7400. 7800, 8200, 8600, 9000
Trace: (Discrete) Frequency (MHz)
Site - (3CHOGHT
Condition . HFSPURIOUS VERTICAL
EUT . FDi with GPRS/EDGEWLAN1 1g+ET
Porex o 10V ac M0 Hz
IModel : Fi 710211
Merre © CIEMESO LinkUhi2+ET To ChOO+Adaptox
Flana ThE2
Remark There is no more obvious emission except the listings above.
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

4.7 Frequency Stability (Temperature Variation)

4.7.1 Measurement Instrument
As decribed in chapter 5 of this test report.
4.7.2 Test Procedure

1. The EUT and test equipment were set up as shown on the following section.

2. With all power removed, the temperature was decreased to -30°C and permitted to stabilize for three
hours. Power was applied and the maximum change in frequency was note within one minute.

3. With power OFF, the temperature was raised in 10°C steps. The sample was permitted to stabilize at
each step for at least one-half hour. Power was applied and the maximum frequency change ws noted
within one minute.

4. The temperature tests were performed for the worst case.

5. Test data was recorded.

4.7.3 Test Setup Layout

EUT
Lo e ]
Thermal Chamber O
Base Station
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

4.7.4 Test Result
Test Mode : GSM850 (GSM) CH189

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 58 0.03
-10 -52 -0.03
0 45 0.02
10 23 0.01 25 Passed
20 38 0.02
30 -35 -0.02
40 41 0.02
50 -51 -0.03

Remark : The DUT can not be turned on at -30

Test Mode : GSM850 (EDGE) CH189

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 50 0.03
-10 -52 -0.03
0 38 0.02
10 28 0.01 25 Passed
20 -35 -0.02
30 38 0.02
40 46 0.02
50 53 0.03

Remark : The DUT can not be turned on at -30
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Test Mode : PCS1900 (GSM) CH661

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 62 0.03
-10 -53 -0.03
0 55 0.03
10 38 0.02 25 Passed
20 22 0.01
30 -40 -0.02
40 -58 -0.03
50 -57 -0.03

Remark : The DUT can not be turned on at -30

Test Mode : PCS1900 (EDGE) CH661

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 58 0.03
-10 -52 -0.03
0 48 0.03
10 30 0.02 25 Passed
20 25 0.01
30 35 0.02
40 -50 -0.03
50 -55 -0.03

Remark : The DUT can not be turned on at -30
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SPORTOMN LAB.

FCC/IC TEST REPORT Report No. FG710211-A

4.8 Frequency Stability (Voltage Variation)

4.8.1 Measurement Instrument
As described in chapter 5 of this test report.
4.8.2 Test Procedure
1. The EUT was placed in a temperature chamber at 2545 °C and connected as the following section.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value measured at
the input to the EUT.
3. The variation in frequency was measured for the worst case.
4.8.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station

4.8.4 Test Result
Test Mode : GSM850 (GSM) CH189

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 28.0 0.01
BEP -35.0 -0.02 2.5 Passed
4.3 28.0 0.01
Test Mode : GSM850 (EDGE) CH189
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 20.0 0.01
BEP -25.0 -0.01 2.5 Passed
4.3 27.0 0.01
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wewonie FCC/IC TEST REPORT Report No.  : FG710211-A
Test Mode : PCS1900 (GSM) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 -22.0 -0.01
BEP -42.0 -0.02 25 Passed
4.3 27.0 0.01
Test Mode : PCS1900 (EDGE8) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 27.0 0.01
BEP 34.0 0.02 25 Passed
4.3 -25.0 -0.01
Remark:
1. Normal Voltage=3.7V.
2. Battery End Point (BEP)=3.3 V.
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wamroninn. FCC/IC TEST REPORT Report No. FG710211-A
5 List of Measurement Equipments
. - Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
Spectrum ) Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Jul. 25, 2006 | Jul. 24, 2007
analyzer (03CHO06-HY)
) Radiation
Receiver R&S ESCS30 100356 9KHz-2.75GHz | Jun. 28, 2006 | Jun. 27, 2007
(03CHO06-HY)
Radiation
Controller CT SC100 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 21, 2006 | Nov. 21, 2008
(03CH06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Feb. 1, 2005 | Feb. 1, 2007
(03CHO06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Jul. 21, 2006 | Jul. 20, 2007
K (03CHO06-HY)
= Radiation
Amplifier MITEQ AMF-6F 997165 26G - 40G Jul. 21, 2006 | Jul. 20, 2007
(03CHO06-HY)
Radiation
Turn Table HD DS 420 420/650/00 | 0 ~ 360 degree N/A N/A
(03CHO06-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Im-4m N/A N/A
(03CHO06-HY)
. Radiation
Power Meter Agilent E4416A GB41292344 N/A Jan. 23, 2006 | Jan. 22, 2008
(03CHO06-HY)
. Radiation
Power Sensor Agilent E9327A US40441548 N/A Feb. 06, 2006 | Feb. 05, 2007
(03CHO06-HY)
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Report No.

FG710211-A

6 Uncertainty Evaluation

Uncertainty of Radiated Emission Measurement

(30MHz ~ 1000MHz)

Contribution Uncertainty of Xi
i Probability u(x;)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 254
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of Xi
i Probability u(x) Ci | Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1= 0.197
Antenna VSWR 2= 0.194 +0.34/-0.35 U-shaped 0.244 0.244
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472
confidence of 95%  U=2Ue(y)
END OF TEST REPORT
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